

High Strength Sulfur Capping Compound Certificate of Analysis

Test: Two hour compressive strength (ASTM C617/ASTM C109)
Mold: 2" x 2" Cube
Date: 8/14/2023

Results:

Lot: LWR 2023-07-15

1. 8,649 psi

2. 8,881 psi

3. 8,929 psi

Average: 8,820 psi